Perimenstrual Prophylaxis for Menstrual Migraine

The effect of hormones on migraine is common, and is greater for migraine without aura  Empirical evidence suggests oestrogen withdrawal triggers migraine in some women . For others prostaglandin release is the trigger.
Pure menstrual migraine, defined as attacks of migraine without aura that occur regularly from day 1 of menstruation ± 2 days and at no other time. . Menstrually related migraine where patients also have migraine at other times of the month is more common. Correct diagnosis of menstrual migraine is essential for successful management. The diagnosis is clinical and confirmed by diary card evidence over three months. Depending on need for contraception, several options can be tried in whatever order seems appropriate. 

Short-term prophylaxis, taken for several consecutive days during the time of increased risk of migraine can be a useful strategy for women with a regular and predictable menstrual cycle. Treatment should be tried for three consecutive cycles before review. In some women perimenstrual prophylaxis only delays the menstrual migraine attack, which occurs after the course of perimenstrual prophylaxis. If this occurs, it may be more appropriate to consider continuous prophylaxis.

There is evidence of efficacy for three options: 

1.  Prostaglandin inhibitors
Mefenamic acid 500mg three to four times daily from the onset of menstruation until the last day of bleeding. It is recommended as first-line in migraine occurring with menorrhagia and/or dysmenorrhoea. It can also be used if periods are not predictable.
2.  Continuous Triptan 
Frovatriptan for 6 days (5mg twice a day  on day 1; 2.5mg twice a day on days 2-6) starting 2 days before the expected onset of migraine;
 Naratriptan 1.25 mg (½ a 2.5mg tablet) twice daily per day for 5 days starting 2 days prior to the expected onset of menstruation. This is an unlicensed indication
3. Hormonal prophylaxis

 Transdermal estradiol 1.5mg in 2.5g gel applied daily or a 100μg 7-day patch from 3 days before onset of menses for 7 days. When this is effective but not well tolerated, 0.75 mg gel or 50μg patch may be tried. Hormones for menstrual migraine are supplements, provided that the woman is menstruating regularly endogenous progesterone obviates the need for additional progestogens. 

4. Tricycling the combined contraceptive pill

Taking the pill continuously for 9 weeks rather than 3 ("tricycling"), followed by the usual 7-day pill-free interval, results in 5 rather than 13 withdrawal bleeds per year and is an alternative approach. 

Combined oral contraceptives (COCs), oral desogestrel (Cerazette) and subdermally implanted etonogestrel (Implanon) without oestrogen, and injectable depot progestogens inhibit the ovarian cycle. Migraine in the pill-free interval is most notable with high-progestogen contraceptives and can often be resolved by changing to a more oestrogen-dominant pill.
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